

Test Report

Report No.: CTT190510682EN

Date: May 09, 2019

Page 1 of 2

Applicant:

INGENIERIA Y SEGURIDAD INDUSTRIAL KS LTDA.

Address:

VICTOR MANUEL 1180, SANTIAGO, CHILE

The following merchandise was (were) submitted and identified by client as:

Sample Name:

fabric sample

Exported to:

Chile

Country of Origin:

China

Supplier:

Shijiazhuang Everlight Trade Co., Ltd.

Sample Color:

beige

Sample Quantity:

1pcs

Packaging Provided:

No

Sample Received Date:

May 06, 2019

Test Period:

May 06, 2019 to May 09, 2019

Test Result(s): Please refer to next page(s).

Test Requested and Conclusion(s):

No.	Test Sample	Standard and Requirement	Conclusion(s)	
1	Tested materials of submitted	Textiles. Solar UV protective	PASS	
	samples	properties(BS EN 13758-1:2002)		

Signed for and on Behalf of CTT

Jim Tan / Technical Manager

Consumer Testing Technology Co., Ltd.

Click For Authentication:

This test report is issued by the company subject to its General Conditions of Services printed overleaf or available on request and accessible at www.cttlab.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this report refer only to the sample(s) tested. Without prior written permission of the company, this test report cannot be reproduced, except in full. Any inquiry about this report, please raise from the date of receipt of the report within 30 days, overdue will not be accept. Items marked with "n" means they are not accredited by CNAS, "s" means the item of subcontractor. All or Part of items of this report are not in the accredited scope of CMA and cannot be as domestic social impartiality proof data

Website: http://www.cttlab.com



Test Report

Report No.: CTT190510682EN

Date: May 09, 2019

Page 2 of 2

Test Results:

Textiles. Solar UV protective properties

Test Method: BS EN 13758-1:2002 Textiles. Solar UV protective properties. Method of test for

apparel fabrics

Material No.	Description	Client's Requirement	Result	Conclusion
	Brown fabric (front)	UPF 50+ T(UVA) _{AV} <5%	UPF 50+ T(UVA) _{AV:} 0.28% T(UVB) _{AV:} 0.14% T(UVA) standard deviation: 0.06% T(UVB) standard deviation: 0.04% UPF standard deviation: 175.83	PASS

Photo of Sample:



End of Report

This test report is issued by the company subject to its General Conditions of Services printed overleaf or available on request and accessible at www.cttlab.com. Attention is drawn to the limitations of liability, Indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this report refer only to the sample(s) tested. Without prior written permission of the company, this test report cannot be reproduced, except in full. Any inquiry about this report, please raise from the date of receipt of the report within 30 days, overdue will not be accept. Items marked with "n" means they are not accredited by CNAS, "s" means the Item of subcontractor. All or Part of Items of this report are not in the accredited scope of CMA and cannot be as domestic social impartiality proof data

Website: http://www.cttlab.com